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Test Report Declare

Applicant : | Formovie (Chongging) Innovative Technology Co., Ltd.
4-401, #2 Longgang Road, Guojiatuo Area, Jiangbei District,
AL Chongging, China
Equipment under Test | : | Laser Projector
Model No LO65FGE, LOG5******* (*=0-9, a-z, A-Z, - or blank, indicates for
; different market purposes)
Trade Mark . | WEMAX, FORMOVIE
Manufacturer : | Formovie (Chongging) Innovative Technology Co., Ltd.
Address 4-401, #2 Longgang Road, Guojiatuo Area, Jiangbei District,
Chongging, China

Test Standard Used:

FCC Rules and Regulations Part 15.247.

Test procedure used:

ANSI C63.10:2013, 558074 D01 15.247 Meas Guidance v05r02, 662911 D01 Multiple
Transmitter Output v02r01

We Declare:
The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd. and

in the configuration tested the equipment complied with the standards specified above. The test
results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd. is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

Report No: DDT-R22011701-2E03
Date of Receipt: |Jan. 18, 2022 Date of Test: |Jan. 18, 2022 ~ Feb. 25, 2022

Prepared By:

. ahll

Johnny Wang/Engineer Damon ‘F|u/EMC Manager

A
N\

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Verdict
6dB Bandwidth and 99% Bandwidth FCC 15.247 (a) Pass
Conducted Output Power FCC 15.247 (b) (3) Pass
Power Spectral Density FCC 15.247 (e) Pass
Band-edge and Spurious Emissions
(Conducted) FCC 15.247 (d) Pass
FCC 15.247 (d)
Radiated Spurious Emissions FCC 15.209 Pass
FCC 15.205
FCC 15.247 (d)
Radiated Band Edge Compliance FCC 15.209 Pass
FCC 15.205
Power Line Conducted Emission FCC 15.207 Pass
Antenna Requirement FCC 15.203 Pass
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2. General Test Information

2.1. Description of EUT

EUT* Name

:|Laser Projector

Model Number

.|LOB5FGE, LOB65******* (*=(0-9, a-z, A-Z, - or blank, indicates for
' |different market purposes)

Difference of models

:imodel name is different for different market purposes, therefore the

Above models are identical in schematic and structure, only the

test performed on the model LO65FGE.

EUT Function Description

:|Please reference user manual of this device

Power Supply

:|Input: 100-240V ~ 50/60Hz 1.5A

Radio Technology

:|IEEE 802.11b/g/n

FCC Operation Frequency ||, cce a05 110 HT20: 2412MHz-2462MHz

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.11g: 2412MHz-2462MHz

IEEE 802.11n HT40: 2422MHz-2452MHz

Modulation

_|IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
'[IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11b: DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK, BPSK)

Transmitter Rate

.|IEEE 802.11n HT20: 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 104,
1117, 130 Mbps

IEEE 802.11b: 1, 2, 5.5, 11 Mbps
IEEE 802.119: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

IEEE 802.11n HT40: 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162,
216, 243, 270 Mbps

Antenna Gain

_|Antenna 1: Maximum PK gain: 1.82 dBi
"|Antenna 2: Maximum PK gain: 2.09 dBi

Sample Type

:|Series production

Serial Number

- IN/A

Note: EUT is the ab. of equipment under test.

Antenna information
Antl gain Ant2 gain MIMO
IEEE 802.11b 1.82 2.09 /
IEEE 802.11g 1.82 2.09 /
IEEE 802.11n HT20 1.82 2.09 4.97
IEEE 802.11n HT40 1.82 2.09 4.97
Channel information
Frequency Frequency Frequency
% (MH2) CH (MH2) CH (MH2)
1 2412 5 2432 9 2452
2 2417 6 2437 10 2457
3 2422 7 2442 11 2462
4 2427 8 2447 / /
2.2. Accessories of EUT
Ass_lstant Manufacturer Model number EM.C SN
equipment Compliance
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Input: 100-240V
~ 50/60Hz 1.5A
Output: PD3.0:
N/A AYB65AA-W-CH N/A 5V3A, 9V3A,
12V3A, 15V3A,

20V3.25A

65WVMax

Formovie

Remote Control i N/A N/A N/A
(Chongging)

AC/DC
ADAPTER

2.3. Assistant equipment used for test

Ass_|stant Manufacturer Model number EMC Compliance SN
equipment
N/A N/A N/A N/A N/A

2.4. Block diagram of EUT configuration for test

AC/DC adapter

EUT AC main

A

Test software: Putty.exe
The test software was used to control EUT work in Continuous Tx mode, and select test channel,
wireless mode as below table.

Tested mode, channel, and data rate information
Mode Setting Tx Power | data rate (Mbps) Channel Frequency
Ant (see Note) (MH2z)
/ 11 LCH: CH1 2412
IEEE 802.11b / 11 MCH: CH6 2437
/ 11 HCH: CH11 2462
/ 54 LCH: CH1 2412
IEEE 802.11g / 54 MCH: CH6 2437
/ 54 HCH: CH11 2462
/ MCS 15 LCH: CH1 2412
IEEE 802.11n HT20 / MCS 15 MCH: CH6 2437
/ MCS 15 HCH: CH11 2462
/ MCS 15 LCH: CH3 2422
IEEE 802.11n HT40 / MCS 15 MCH: CH6 2437
/ MCS 15 HCH: CH9 2452
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No Deviation
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2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.7. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd.

Add.: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,

Guangdong Province, China, 523808

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A

Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, G-20118

2.8. Measurement uncertainty

Test Item

Uncertainty

Bandwidth

1.1%

Peak Output Power (Conducted) (Spectrum analyzer)

0.86 dB (10 MHz < f < 3.6 GHz):

1.38 dB (3.6 GHz < f < 8 GHz)

Peak Output Power (Conducted) (Power Sensor)

0.74 dB

Power Spectral Density

0.74 dB (10 MHz < f < 3.6 GHz):

1.38 dB (3.6 GHz < f < 8 GHz)

Frequencies Stability

6.7 x 108 (Antenna couple method)

5.5 x 108 (Conducted method)

Conducted spurious emissions

0.86 dB (10 MHz < f < 3.6 GHz):

1.40 dB (3.6 GHz < f < 8 GHz)

1.66 dB (8 GHzs f < 22 GHz)

Uncertainty for radio frequency (RBW<20 kHz) 3x108
Temperature A4C
Humidity 2%

Uncertainty for Radiation Emission test
(30 MHz-1 GHz)

4.70 dB (Antenna Polarize: V)

4.84 dB (Antenna Polarize: H)

Uncertainty for Radiation Emission test
(1 GHz-40 GHz)

4.10 dB (1-6 GHz)

4.40 dB (6 GHz-18 GHz)

3.54 dB (18 GHz-26 GHz)

4.30 dB (26 GHz-40 GHz)

Uncertainty for Power line conduction emission test

3.32 dB (150 kHz-30 MHz)

95% confidence level using a coverage factor of k=2.

Note: This uncertainty represents an expanded uncertainty expressed at approximately the
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3. Equipment Used During Test

Equipment Manufacturer|Model No. (Serial No. Last Cal. ol
Interval
LIRF Connected Test (Tonscend RF Measurement System 1#)
Spectrum analyzer R&S FSU26 200071 Sep. 02, 2021 (1 Year
‘é"'deba”q Radie R&S CMW500  |120259 Sep. 02, 2021 |1 Year
ommunication tester
Vector Sigyd Agilent E8267D  |US49060192  |Sep. 18, 2021 |1 Year
Generator
vatlelld el Agilent N5182A  |MY48180737  |Jun. 01, 2021 |1 Year
Generator
RF Control Unit Tonsend JS0806-2 158060010 Jun. 01, 2021 |1 Year
Temp&Humi ZHIXIANG  [ZXBDIS-17x470110-a  {uun. 01, 2021 |1 Year
Programmable 150L
Test Software JS Tonscend |JS1120-3 Ver.2.6.77.0518 [N/A N/A
LIRF Connected Test (Tonscend RF Measurement System 3#)
Signal analyzer R&S FSQ26 101272 Jun. 01, 2021 (1 Year
gldsRapdinadio R&S CMW500  |117491 Jun. 01, 2021 |1 Year
Communication tester
/gty ignal Agilent N5182A MY19060405  |Jun. 01, 2021 |1 Year
Generator
et el Agilent N5182A  |MY48180912  |Jun. 01, 2021 |1 Year
Generator
RF Control Unit Tonsend JS0806-2 DDT-ZC01449 (Jun. 01, 2021 |1 Year
Tempé&umy ZHIXIANG  [ZXBDIS-17x470110-a  |uun. 01, 2021 |1 Year
Programmable 150L
Test Software JS Tonscend |JS1120-3 Ver.2.6.77.0518 [N/A N/A
XIRF Connected Test (Tonscend RF Measurement System 4#)
MXA Signal Analyzer |Agilent N9020A MY49100362 Sep. 02, 2021 |1 Year
U eizer il 2:ells R&S CMW500  [120259 Jun. 01,2021 |1 Year
Communication tester
MXG Vector Signal |\ et N5182B MY59100192  |Jun. 01, 2021 |1 Year
Generator
Vector JEpal Agilent E8267D  |US49060192  |Sep. 18, 2021 |1 Year
Generator
RF Control Unit Tonsend JS0806-2 2118060485 Oct. 18, 2021 (1 Year
L ZHIXIANG  [ZXBDIS- 1ox470110-4  |uun. 01, 2021 |1 Year
Programmable 150L
Test Software JS Tonscend [JS1120-3 Ver.2.6.88.0346 |N/A N/A
XRadiation 3#chamber
EMI Test Receiver R&S ESU 100472 Jun. 01, 2021 |1 Year
Spectrum analyzer Agilent E4447A MY50180031 Jun. 01, 2021 |1 Year
Active Loop antenna  [Schwarzbeck |[FMZB-1519 (1519-038 Sep. 19, 2021 (1 Year
1”'09 EICEL ok Schwarzbeck [VULB 9163 01429 Aug. 07, 2021 |1 Year
ntenna
Double Ridged Horn g, asheck [BBHA9120 [02108 Jul. 17,2021 |1 Year
Antenna
Sroad Sand o s chwarzbeck [BBHA 9170  |790 May 08, 2021 |1 Year
ntenna
N COM-
Pre-amplifier POWER PAM-118A (18040084 Sep. 02, 2021 (1 Year
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COM-

Pre-amplifier POWER PAM-840A 461369 Mar. 15, 2021 |1 Year
Test software Audix E3 V6.1.1.1 N/A N/A
XPower Line Conducted Emissions Test 1#

Test Receiver R&S ESCI 100551 Sep. 02, 2021 {1 Year
LISN 1 R&S ENV216 101109 Sep. 02, 2021 (1 Year
LISN 2 R&S ESH2-75 100309 Sep. 02, 2021 |1 Year
Pulse Limiter R&S ESH3-72 101242 Sep. 02, 2021 |1 Year
CE Cable 1 HUBSER N/A W10.01 Sep. 02, 2021 |1 Year
LISN 3 gﬁHWARZBE NSLK 8163 00017 Sep. 02, 2021 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
OPower Line Conducted Emissions Test 2#

Test Receiver R&S ESCI 101028 Sep. 02, 2021 |1 Year
LISN 1 R&S ENV216 101170 Sep. 02, 2021 |1 Year
Pulse Limiter R&S KH43101 12;011801568_ Jun. 01, 2021 |1 Year
CE Cable 2 HUBSER RG214-5 N/A Jun. 01, 2021 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
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4. 6dB Bandwidth and 99% Bandwidth

4.1. Block diagram of test setup

EUT
e N
Control Control
Computer Por(s)
.

Antenna

Tonscend RF Measurement

System

Pori(s)

-
Power
Power

> port

. supply J

TEMPERATURE CABINET

| Table I

4.2. Limits

For direct sequence systems, the min

4.3. Test procedure

(1) Connect EUT’s antenna output to
(2) 99% Bandwidth set the spectrum
RBW:
VBW:
Detector Mode:
Sweep time:

Trace mode

(Spectrum/SG/RF auto

control unit)

imum 6 dB bandwidth shall be at least 500 kHz

spectrum analyzer by RF cable.
analyzer as follows:

500 KHz/1M

2 MHz/3M

Peak

auto

Max hold

(3) 6dB Bandwidth set the spectrum analyzer as follows:

RBW:

VBW:

Detector Mode:
Sweep time:

Trace mode

100 kHz
300 kHz
Peak
auto
Max hold

(4) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by

the frequencies associated with the two outermost amplitude points (upper and lower

frequencies) that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.
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4.4. Testresult

Test Mode | Antenna | Channel DEMSHi;N FL [MHz] | FH [MHz] [II;/IIES] Verdict
Antl 2412 8.560 2407.480 | 2416.040 0.5 Pass
Ant2 2412 9.040 2407.480 | 2416.520 0.5 Pass
11B Antl 2437 9.080 2432.440 | 2441.520 0.5 Pass
Ant2 2437 9.040 2432.480 | 2441.520 0.5 Pass
Antl 2462 9.040 2457.480 | 2466.520 0.5 Pass
Ant2 2462 9.040 2457.480 | 2466.520 0.5 Pass
Antl 2412 15.680 2404.440 | 2420.120 0.5 Pass
Ant2 2412 15.440 2404.440 | 2419.880 0.5 Pass
11G Antl 2437 15.120 2429.440 | 2444.560 0.5 Pass
Ant2 2437 15.120 2429.440 | 2444.560 0.5 Pass
Antl 2462 15.360 2454.200 | 2469.560 0.5 Pass
Ant2 2462 15.400 2454.440 | 2469.840 0.5 Pass
Antl 2412 16.040 2404.440 | 2420.480 0.5 Pass
Ant2 2412 16.320 2403.840 | 2420.160 0.5 Pass
Antl 2437 16.000 2429.440 | 2445.440 0.5 Pass
11INEPMIMO Ant2 2437 16.040 2429.160 | 2445.200 0.5 Pass
Antl 2462 16.040 2454.440 | 2470.480 0.5 Pass
Ant2 2462 16.080 2454.120 | 2470.200 0.5 Pass
Antl 2422 35.120 2404.400 | 2439.520 0.5 Pass
Ant2 2422 35.040 2404.480 | 2439.520 0.5 Pass
Antl 2437 35.120 2419.400 | 2454.520 0.5 Pass
1INAQUIMR Ant2 2437 35.040 2419.480 | 2454.520 0.5 Pass
Antl 2452 35.200 2434.400 | 2469.600 0.5 Pass
Ant2 2452 35.040 2434.480 | 2469.520 0.5 Pass
Test Mode | Antenna | Channel | OCB [MHz] | FL [MHz] | FH [MHZz] [k/llr::g] Verdict
Antl 2412 14.164 2404.893 | 2419.057 Pass
Ant2 2412 14.187 2404.910 | 2419.097 Pass
11B Antl 2437 14.109 2429.924 | 2444.033 Pass
Ant2 2437 14.155 2429.910 | 2444.065 Pass
Antl 2462 14.207 2454.906 | 2469.113 Pass
Ant2 2462 14.174 2454.905 | 2469.079 Pass
Antl 2412 16.716 2403.658 | 2420.374 Pass
Ant2 2412 16.600 2403.728 | 2420.328 Pass
11G Antl 2437 16.761 2428.632 | 2445.393 Pass
Ant2 2437 16.621 2428.718 | 2445.339 Pass
Antl 2462 16.669 2453.645 | 2470.314 Pass
Ant2 2462 16.688 2453.686 | 2470.374 Pass
Antl 2412 17.758 2403.134 | 2420.892 Pass
Ant2 2412 17.743 2403.106 | 2420.849 Pass
Antl 2437 17.785 2428.104 | 2445.889 Pass
FN2OMIMO Ant2 2437 17.765 2428.121 | 2445.886 Pass
Antl 2462 17.790 2453.138 | 2470.928 Pass
Ant2 2462 17.714 2453.197 | 2470.911 Pass
Antl 2422 36.231 2403.883 | 2440.114 Pass
11IN4OMINI(D Ant2 2422 36.282 2403.851 | 2440.133 Pass
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Antl 2437 36.263 2418.871 | 2455.134 G Pass
Ant2 2437 36.372 2418.831 | 2455.203 - Pass
Antl 2452 36.300 2433.871 | 2470.171 — Pass
Ant2 2452 36.391 2433.822 | 2470.213 G Pass

4.5. original test data

6dB Bandwidth:

11B_Antl 2412

lgrlenl Spectrum Avalyzer - Swept S

HAvg Type: RMS

Center Freq 2. 41ZDUD(]D[] GHz

Frequency

PHO: Fast Ly Tig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB
ot ORsat27 d AMKr3 8.56 MHZ| e
30,00 d 708 dB|
Ref 30.00 dBm 0,708 d B ——
CenterFreq
- 2412000000 GHz|
 EEE——
StartFreq
2.392000000 GHz|
Wenlstpnabldndeion o Mpmal™ S SSEN PRI NPT )
|
StopFreq
2.432000000 GHz|
 isssttsiamisios |
Center 2.41200 GHz Span 40.00 MHz, CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts)
MKR MODE' TRC SCL T FUNCTION FUNCTION IDTH FUHCTION VALUE &
T 7T YT I S A
N TF T sdf300GHs  Tesddsm | | |
SlAT[T[r[@  esouMzA  ososes [ [ |
O A R S
O A I
Y Y R
Y A I
S A R S
Y A A
1 O S I
1 s O I B O .
< e TGS W
s o

11B_Ant2 2412

Mrlem Spectrum Analyzer - Swept S

Center Freq 2 412000000 GHz
PHO: Fast ()
IFGain:Low

Trig: Free Run
#Atten: 40 dB

AvglHold: >1uu:1uu

Ref Offset 22.77 dB
Ref 30.00 dBm

AMKr3 9.04 MHz

" bt e s

Frequency

Auto Tune
-0.031 dB|

CenterFreq
2412000000 GHz|

StartFreq
2.382000000 GHz,

StopFreq
2.432000000 GHz

Span 40.00 MHz

Res BW 100 kHz #VBW 300 kHz
MKR MODE| TRC SCL Y FUNCTION FUNCTION WIDTH FUNCTION VALUE &
1 INEEEEE 2407 48 GHz| 1296dBm [ | |
P N 1] 241250GHz[ __ 7o0%dBm[ | [ |
S A1 TFA) 90dMHz[(h)  Qo31dB[ | T ]
- 0 ]
‘| Y S
g3 0 0 ]
e T 7 ]
]
o [N S
/10| S
11 | A A B
€ >
sG [ staTus,

11B_Antl_2437
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Swept SA

Frequency

RL RF AC
Center Freq 2.437000000 GHz
PI

. Trig:Free Run
#Atten: 40 dB

Ref Offset 2271 B AMKr3 9.08 M Auto Tune

Ref 30.00 dBm 0.069 dB|

CenterFreq
2437000000 GHz|

StartFreq
2.417000000 GHz,

StopFreq
2.457000000 GHz

Span 40.00 MHz

MEF| MDDE| TRC SCL FUNCTIDN  FUNCTIOM WIDTH FUNCTIDN VALUE

SO0 m G s

<

hisG [ sTetus

I-Avg Type: = = Frequency
Avg|Hold> 1001100

P! Trig: Free Run
#htten: 40 dB

Auto Tune|
Ref Offset22.81 dB
Ref 30.00 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.417000000 GHz|

Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

FUNCTION  FUNCTIONWIDTH FUNCTION ¥ALLE

Agilent Spectrum Analyzer - Swept SA

RL BE AC z T
Center Freq 2.462000000 GHz E MS Frequency
PH o Trig:Free Run AvglHeld:>100/100

#Atten: 40 dB

0 Auto Tune|
0 AMkr3 9.04 MHz
Ref Offset 22 64 dB a4 A
Ref 30.00 dBm -0.290 dB

CenterFreq
2462000000 GHz|

StartFreq
2.442000000 GHz,

Stop Freq
2.482000000 GHz

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

FUNCTIDN  FUNCTION WIDTH FUNCTION VALLE

11B_Ant2_2462
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Swept SA

5 S = : Frequency

RL RF AC
Center Freq 2.462000000 GHz
PI

. Trig:Free Run
#Atten: 40 dB

0 Auto Tune
Ref Offset22.71 dB AMkr3 9.04 MHz
Ref 30.00 dBm 0.013 dB

CenterFreq
2462000000 GHz|

StartFreq
2.442000000 GHz,

StopFreq
2.482000000 GHz

Span 40.00 MHz CF Step

MEF| MDDE| TRC SCL FUNCTIDN  FUNCTIOM WIDTH FUNCTIDN VALUE

<

SO0 m G s

hisG [ sTetus

Frequency

#Avg Ty

q Type:
o= Trig: Free Run Avg|Hold:> 1001100
#itten: 40 dB
Auto Tune|
Ref Offset22.7 dB <
Ref 30.00 dBm e |
CenterFreq
2.412000000 GHz
) |EEEE—
StartFreq
2.332000000 GHz
E——
StopFreq
2.432000000 GHz
|
Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts) 4.000000 MHz|
MER MODE TRC SCL X FUNCTION FUNCTION %IDTH FUNCTIONVALUE ~ ~ w i
1 YNNG 2404 44 GH;
2 INEKEN] 24132,
T a1 1] f [ 15.68 MH

<

= o

Agilent Spectrum Analyzer - Swept SA
Frequency

RL RF AC
Center Freq 2.412000000 GHz :
PH o Trig:Free Run

#Atten: 40 dB
Ref Offset 22.77 dB
Ref 30.00 dBm

CenterFreq
2412000000 GHz|

StartFreq
2.382000000 GHz,

Stop Freq
2.432000000 GHz

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

MK MDDE| TRC SCL FUNCTIDN  FUNCTION WIDTH FUNCTIDN VALUE

X
1 INEEEE] 2404 44 GH
2 241328 GH
(A 15.44 MH; 0.492 df

0633 dBm
[ 5666 dBm|
[(h) 0492 dB|
[
[
I
|
[
[
I
|

<

- Tperres

11G_Antl_2437
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Mrlem Spectrum Analyzer - Swept S

Frequency

Center Freq 2 437000000 GHz #Avg Type: RMS
Avg|Held:>100/100

. Trig:Free Run
#Atten: 40 dB

Auto Tune|
Ref Offset 22.71 dB
Ref 30.00 dBm

CenterFreq
2437000000 GHz|

StartFreq
2.417000000 GHz,

StopFreq
2.457000000 GHz

Span 40.00 MHz

MEF| MDDE| TRC SCL FUNCTIDN  FUNCTIOM WIDTH FUNCTIDN VALUE

742944 GH;
A 15, 12 MH:

o B
v
=l
@
]
2
ke
™ [

I~

<

SO0 m G s

hisG [ sTetus

IA vg Type: Frequency
VB Trig: Free Run Avg|Hold:> 1001100
#Atten: 40 dB

Auto Tune|
Ref Offset22.81 dB
Ref 30.00 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.417000000 GHz|

Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

FUNCTION  FUNCTIONWIDTH FUNCTION ¥ALLE

Frequency

o Trig:Free Run
#Atten: 40 dB

Ref Offset 22 64 dB
Ref 30.00 dBm

CenterFreq
2462000000 GHz|

StartFreq
2.442000000 GHz,

Stop Freq
2.482000000 GHz

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

MKR MODE| TRC SCL Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE A
1 N [1.f 9454 u GHz 0,345 dBm

N 1 f 5977 dBm|

I 3 A 15-:5 MHZ

<

- Tperres

11G_Ant2_2462
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Mrlem Spectrum Analyzer - Swept S

= U AUTO 07:16:29 PMFeb 1
Center Freq Z 452000000 GHz R #Avg Type: RMS TRAC Frequency
. Trig:Free Run Avg|Held:>100/100
#Atten: 40 dB

Auto Tune|
Ref Offset 22.71 dB
Ref 30.00 dBm

CenterFreq
2462000000 GHz|

StartFreq
2.442000000 GHz,

StopFreq
2.482000000 GHz

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

FUNCTIDN  FUNCTIOM WIDTH FUNCTION VALLE

2 -mmam
A 1540 MH 0,161 dB.

hisG [ sTetus

11IN20MIMO_Antl 2412

Agilent Spectrum Analyzer - Swept SA

RL 3 AC B T 3 o

Center Freq 2.412000000 GHz R #avg Type: Frequency
N o= Trig: Free Run Avg|Held:>100/100

#itten: 40 dB

Auto Tune|
Ref Offset22.7 dB
Ref 30.00 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.392000000 GHz|

Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

FUNCTION  FUNCTIONWIDTH FUNCTION ¥ALLE

Frequency

o Trig:Free Run AvglHold: uunuu
#Atten: 40 dB

Ref Offset 22.77 dB
Ref 30.00 dBm

CenterFreq
2412000000 GHz|

StartFreq
2.382000000 GHz,

Stop Freq
2.432000000 GHz

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

FUNCTIDN  FUNCTION WIDTH FUNCTION VALLE

11IN20MIMO_Antl_2437
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Mrlem Spectrum Analyzer - Swept S

Frequency

Center Freq 2 437000000 GHz #Avg Type: RMS
Avg|Held:>100/100

. Trig:Free Run
#Atten: 40 dB

Auto Tune|
Ref Offset 22.71 dB
Ref 30.00 dBm

CenterFreq
2437000000 GHz|

StartFreq
2.417000000 GHz,

StopFreq
2.457000000 GHz

Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

MKR MODE TRC SCL X FUNCTION _ FUNCTIONWIDTH _ FUNCTIONVelUE &
1l f m ]
Bl N1 r  Zassoechr OTSdE I I R
I 3_
A rrr 7]
5 NN A A
& NN S A A
7 | I I A A A A
NN A A
< NN A A
g
a - [ [ B
¢ >
hisG [ sTetus

11N20MIMO_Ant2_ 2437

Agilent Spectrum Analyzer - Swept SA

RL 3 AC B T

Center Freq 2.437000000 GHz R #avg Type: Frequency
N o= Trig: Free Run Avg|Held:>100/100

#itten: 40 dB

Auto Tune|
Ref Offset22.81 dB
Ref 30.00 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.417000000 GHz|

Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

KR MODE| TF, CL FUNCTION  FUNCTIONWIDTH FUNCTION VALUE

1 042915 GH uma dBm
Hz| 5910 dBm|

<

= o

Frequency

o Trig:Free Run AvglHold: uunuu
#Atten: 40 dB

Ref Offset 22 64 dB
Ref 30.00 dBm

CenterFreq
2462000000 GHz|

StartFreq
2.442000000 GHz,

Stop Freq
2.482000000 GHz

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

FUNCTIDN  FUNCTION WIDTH FUNCTION VALLE

11IN20MIMO_Ant2_2462
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Mrlem Spectrum Analyzer - Swept S

Frequency

Center Freq 2 452000000 GHz : #Aug Type: RMS
. Trig:Free Run Avg|Held:>100/100
#Atten: 40 dB

Auto Tune|
Ref Offset 22.71 dB
Ref 30.00 dBm

CenterFreq
2462000000 GHz|

StartFreq
2.442000000 GHz,

StopFreq
2.482000000 GHz

Span 40.00 MHz CF Step

MEF| MDDE| TRC SCL x 7 FUNCTIDN  FUNCTIOM WIDTH FUNCTIDN VALUE

SO0 m G s

<

hisG [ sTetus

T g Type: - Frequency
VB Trig: Free Run Avg|Hold:> 1001100
#Atten: 40 dB

Auto Tune|
Ref Offset22.71 dB

Ref 30.00 dBm : ——

CenterFreq
2.422000000 GHz

StartFreq
2.382000000 GHz|

Stop Freq
2462000000 GHz|

Span 80.00 MHz| CF Step
Sweep 7.667 ms (1001 pts) 8.000000 MHz|

FUNCTION  FUNCTIONWIDTH FUNCTION ¥ALLE

I 3 3512 MHz[(&)  2107a8[ T T |
_

<

= o

11N40MIMO_Ant2 2422

lgrlem Spectrum Analyzer - Swept SA

Center Freq 2.422 0000 GHz B fpaeney
o Trig:Free Run AvglHold: uunuu

#Atten: 40 dB
. (T3 35.04 MHZ
Ref Offset 2281 d Y
Ref 30.00 dBm 0.064 o5 [—

CenterFreq
2422000000 GHz|

StartFreq
2.382000000 GHz,

Stop Freq
2.452000000 GHz

Span 80.00 MHz CF Step
Sweep 7.667 ms (1001 pts)

FUNCTIDN  FUNCTION WIDTH FUNCTION VALLE

11N40MIMO_Antl_2437
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Swept SA

FL [ ac
Center Freq 2.437000000 GHz R #Avg Type: RMS Frequency
PI . Trig:Free Run Avg|Held:>100/100

#Atten: 40 dB
Auto Tune
Ref Offset22.71 dB <
Ref 30.00 dBm [
CenterFreq
2.437000000 GHz,
|
StartFreq
2.397000000 GHz,
== =
StopFreq
2477000000 GHz,
]
Span 80.00 MHz CF Step
#VBW 300 kHz Sweep 7.667 ms (1001 pts)
MKR MODE| TRC SCL = Y: FUNCTION FUNCTION WIDTH FUNCTION VALLE &
N|1[f 241940 GHz 2783 dBm
N1]f 243452 GHz 3.047 dBm
I 11 f A 3512MHz[(A) 1968 dB|

| R B

SO0 m G s

hisG [ sTetus

11IN4OMIMO_Ant2 2437

Wavg Type: = 3 = Frequency
BivglHold:> 1001100

o= Trig: Free Run
#itten: 40 dB
Auto Tune|
Ref Offset22.81 dB
Ref 30.00 dBm e |
CenterFreq
2.437000000 GHz
2 [
StartFreq
2.337000000 GHz
| (r——
StopFreq
2.477000000 GHz
|
Span 80.00 MHz CF Step
Sweep 7.667 ms (1001 pts) 8.000000 MHz|
MER MODE TRC SCL A FUNCTION FUNCTION %IDTH FUNCTIONVALUE  ~ S i
1 IR 2419 48 GH pA5dBm| 00000 00000000 |
2 INEKEN] 8 GHz I R R
| 3 A o198 T T ]
4 IR R A N R
| A R S
I A N R
I A R R
I A A A
| A R
10 I I A R R
11 I [ [ [ |8

= o

11N40MIMO_Antl 2452

Agilent Spectrum Analyzer - Swept SA
— C 08:05:13 PMFeb 1

RL RF AC
Center Freq 2.452000000 GHz B fpaeney
PH o Trig:Free Run AvglHeld:>100/100
#Atten: 40 dB

. (T3 35.20 MHZ
Ref Offset 22.48 d
Ref 30.00 dBm -0.611 dB

CenterFreq
2452000000 GHz|

StartFreq
2.412000000 GHz,

Stop Freq
2.432000000 GHz

Span 80.00 MHz|
Sweep 7.667 ms (1001 pts)

FUNCTIDN  FUNCTION WIDTH FUNCTION VALLE

11N40MIMO_Ant2_2452
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Swept SA

Center Freq 2 SZDODOUO GHz

#Ava Type: RMS

PHO: Fast L, 1rig:Free Run Avg|Hold>100/100
IFG #Atten: 40 dB
S - Auto Tune|
Ref Offset 22.58 dB r3 35.04 MHz
Ref 30.00 dBm 0.030 dB| | s
CenterFreq
2.452000000 GHz,
|
StartFreq
J X 2.412000000 GHz,
SRR P NV Bt i o
== =
StopFreq
2.492000000 GHz
]
Center 2.45200 GHz Span 80.00 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms (1001 pts)
MKR MODE| TRC SCL = FUNCTION FUNCTION WIDTH FUNCTION VALUE &
A

<

SO0 m G s

[ staTus,

&

Frequency

99% Bandwidth

11B_Antl 2412

lgrlenl Spectrum Avalyzes - Occupied BW
05:21:04 PMFeb 17, 2022

412000000 GHz Radio Std: None

Center Freq 2 1ZD(]DUIJU GHz
Avg|Hold: 100/100

== Trig: Free Run
#htten: 40 dB

Radio Device: BTS

Mkr1 2.411 GHz

Ref Offset22.7 dB 8.2016 dBm

Ref 30.00 dBm

| AT P RTR A e e S e

Center 2.412 GHz

Res BW 430 kHz #/BW 1.3 MHz

Total Power 19.2 dBm

Occupied Bandwidth
14.164 MHz
-24.615 kHz
18.19 MHz

OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

(5 rams

Frequency

11B_Ant2_2412
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Occupied BW.

RL RF AC
Center Freq 2.412000000 GHz

Ref Offset 22.77 dB
Ref 30.00 dBm

ol g M s I

Center 2412 GHz
Res BW 430 kHz

Occupied Bandwidth

05:56:42 PMFeD 17, 2022

412000000GHz  Radio S5td: None Frequency
Trig: Free Run Avg|Hold: 1001100

—-—
#Atten: 40 dB Radio Device: BTS

Mkr1 2.41148 G
8.0596 dBm

Y
R TP N ST

#/BW 1.3 MHz

Total Power 19.1 dBm

14.187 MHz

Transmit Freq Error 3.525 kHz

OBW Power 99.00 %

x dB Bandwidth 18.15 MHz xdB -26.00dB

[ sTATUS

Agilent Spectrum Analyzer - Occupied BW

RL RE 09 AC
Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 22.71 dB
Ref 30.00 dBm

| W T

Center 2.437 GHz
Res BW 430 kHz

Occupied Bandwidth

11B_Antl 2437

Cente 00 GH: = Fbiang

MO Trig: Free Run AvglHold: 100100

#atten: 40 dB Radio Device: BTS
Mkr1 2.43652 G
8.747

LY,

ety AT e G

#VEBW 1.3 MHz

Total Power 19.7 dBm

14.109 MHz

Transmit Freq Error

-21.585 kHz

OBW Power 99.00 %

x dB Bandwidth 18.19 MHz x dB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

RL RF AC
Center Freq 2.437000000 GHz

Ref Offset 2281 dB
Ref 30.00 dBm

Center 2437 GHz
Res BW 430 kHz

Occupied Bandwidth

AL O |05:06:04PMFeh 17, 2022

437000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1001100
#Atten: 40 dB

i
o tdopo P el

#/BW 1.3 MHz

Total Power 19.4 dBm

14.155 MHz

Transmit Freq Error

-12.898 kHz

OBW Power 99.00 %

x dB Bandwidth 18.43 MHz xdB -26.00dB

[gstatus

11B_Antl_2462
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Occupied BW.

RL RF AC
Center Freq 2.462000000 GHz

Ref Offset 2264 dB
Ref 30.00 dBm

Ar o s it

Center 2462 GHz
Res BW 430 kHz

Occupied Bandwidth

05:36:55 PMFeb 17, 2022

—-—
#Atten: 40 dB

462000000 GHz
AvglHold: 1001100

Trig: Free Run

#/BW 1.3 MHz

Total Power

14.207 MHz

Transmit Freq Error
x dB Bandwidth

9.258 kHz
18.25 MHz xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Mkr1 2.46104 G
8.2015 dBm

g
"L it bl A g

19.2 dBm

99.00 %
-26.00dB

[ sTATUS

Agilent Spectrum Analyzer - Occupied BW

RL RE 09 AC
Center Freq 2.462000000 GHz

Low

Ref Offset 22.71 dB
Ref 30.00 dBm

Pt arie i b s

Center 2.462 GHz
Res BW 430 kHz

Occupied Bandwidth

11B_Ant2 2462

Cente - 2.4 0 GH2
== Trig: Free Run

#Atten: 40 dB

#VEBW 1.3 MHz

Total Power

14174 MHz

Transmit Freq Error
x dB Bandwidth

-8.426 kHz
18.26 MHz x dB

OBW Power

Frequency

AvglHold: 100100

Radio Device: BTS

Mkr1 2.46252 G
7.9579 dBm

LN ERTET EI PR

19.0 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

RL RF AC
Center Freq 2.412000000 GHz

Ref Offset 22.7 dB
Ref 30.00 dBm__

ot

| STy g

Center 2412 GHz
Res BW 430 kHz

Occupied Bandwidth

05:40:54 PMFeh 17, 2022

412000000 GHz
AvglHold: 100100

Trig: Free Run
#Atten: 40 dB

1

e s

#/BW 1.3 MHz

Total Power

16.716 MHz

Transmit Freq Error
x dB Bandwidth

16.297 kHz
20.06 MHz xdB

OBW Power

Radio Std: None Frequency

Radio Devif TS

i prmarliy o fangh

22.3 dBm

99.00 %
-26.00dB

[gstatus

11G_Ant2_2412
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Occupied BW.

RL RF AC
Center Freq 2.412000000 GHz

Ref Offset 22.77 dB
Ref 30.00 dBm

07:09:40 PMFeh 17, 2022
Radio Std: None Frequency

412000000 GHz
Trig: Free Run Avg|Hold: 1001100

—-—
#Atten: 40 dB Radio Device: BTS

Mkr1 2.41384 G

it e

[t n ind ey, i

Center 2412 GHz
Res BW 430 kHz

Occupied Bandwidth

",
et A A

#/BW 1.3 MHz

Total Power 22.2 dBm

16.600 MHz

Transmit Freq Error

27.637 kHz

OBW Power 99.00 %

x dB Bandwidth 19.82 MHz xdB -26.00dB

[ sTATUS

Agilent Spectrum Analyzer - Occupied BW

RL RE 09 AC
Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 22.71 dB
Ref 30.00 dBm

[por?
g
F

Pt e

Center 2.437 GHz
Res BW 430 kHz

Occupied Bandwidth

MO Trig: Free Run

11G_Antl 2437

Cente 00 GH: . Fbiang
AvglHold: 100H00
#htten: 40 dB Radio Device: BTS
Mkr1 2.43788 G
10.543 dBm

1

A

#VEBW 1.3 MHz

Total Power 22.5dBm

16.761 MHz

Transmit Freq Error
x dB Bandwidth 19.97 MHz x dB -26.00 dB

12.204 kHz

OBW Power 99.00 %

Agilent Spectrum Analyzer - Occupied BW.

RL RF AC
Center Freq 2.437000000 GHz

Ref Offset 2281 dB
Ref 30.00 dBm

Center 2437 GHz
Res BW 430 kHz

Occupied Bandwidth

11G_Ant2 2437

ALIC 0 07:13:18 PMFeb 17, 2022
Radio Std: None Frequency

437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 40 dB Radio Devi TS

2.43884
10.197 dBm

TNURPRSRV AT T P

#/BW 1.3 MHz

Total Power 22.4 dBm

16.621 MHz

Transmit Freq Error
x dB Bandwidth 19.65 MHz x dB -26.00dB

28.595 kHz

OBW Power 99.00 %

[gstatus

11G_Antl_2462
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Occupied BW.

05:51:53 PMFeb 17, 2022

RL RF AC
Center Freq 2.462000000 GHz

- Trig:Free Run
#Atten: 40 dB

Ref Offset 2264 dB
Ref 30.00 dBm

| w T

Center 2.462 GHz
Res BW 430 kHz
Occupied Bandwidth
16.669 MHz
-20.177 kHz
19.80 MHz

Transmit Freq Error
x dB Bandwidth

462000000 GHz
AvglHold: 1001100

#/BW 1.3 MHz

Total Power

OBW Power
xdB

Radio Std: None Frequency

Radio Device: BTS

Mkr1 2.46284 G
10.516 dBm

LV RRTTHPE S rsem—

22.3 dBm

99.00 %
-26.00dB

[ sTATUS

11G_Ant2 2462

Agilent Spectrum Analyzer - Occupied BW

RL RF 509 AC
Center Freq 2.462000000 GHz Cente ;2.
= Trig: Free Run

#IFGain:Low #Atten: 40 dB

Ref Offset 22.71 dB
Ref 30.00 dBm

-0 GHz2
AvglHold: 100100

1

ISR e e O S

ekt o it

Center 2.462 GHz
Res BW 430 kHz
Occupied Bandwidth
16.688 MHz
30.242 kHz
19.65 MHz

Transmit Freq Error
x dB Bandwidth

#VEBW 1.3 MHz

Total Power

OBW Power
x dB

Frequency

Radio Device: BTS

Mkr1 2.46384 G
9.9114 dBm

22.2 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

07:20:24 PMFeh 17, 2022

RL RF AC
Center Freq 2.412000000 GHz

Trig: Free Run
#Atten: 40 dB

Ref Offset 22.7 dB
Ref 30.00 dBm

‘1

BT

¥i

| ERT TR A P ey

Center 2.412 GHz
Res BW 430 kHz
Occupied Bandwidth
17.758 MHz
12.587 kHz
20.29 MHz

Transmit Freq Error
x dB Bandwidth

412000000 GHz
AvglHold: 100100

#/BW 1.3 MHz

Total Power

OBW Power
xdB

Radio Std: None Frequency

Radio Devif TS

2.40908
10.774 dBm

Pt et Uty

22.4 dBm

99.00 %
-26.00dB

[gstatus

11IN20MIMO_Ant2_2412
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22011701-2E03

Agilent Spectrum Analyzer - Occupied BW.

07:23:56 PMFeb 17, 2022

RL RF AC
Center Freq 2.412000000 GHz

412000000GHz  Radio Std: None Frequency

— Trig:Free Run Avg|Held: 1004100
#Atten: 40 dB Radio Device: BTS

Ref Offset 22.77 dB
Ref 30.00 dBm _

bt

i

Plantiedictins ruingp At

Center 2412 GHz
Res BW 430 kHz
Occupied Bandwidth
17.743 MHz
Transmit Freq Error -22.454 kHz
x dB Bandwidth 20.42 MHz

Mkr1 2.41132 G
9.4506 dBm

T g,

#/BW 1.3 MHz

Total Power 22.2 dBm

OBW Power 99.00 %
x dB -26.00dB

[ sTATUS

11IN20MIMO_Antl 2437

Agilent Spectrum Analyzer - Occupied BW

RL RE 09 AC
Center Freq 2.437000000 GHz Centel

00 GH: " Radio Std: None Fbiang

Trig: Free Run AvglHold: 100100

=
#IFGain:Low #Atten: 40 dB

Ref Offset 22.71 dB
Ref 30.00 dBm

Radio Device: BTS
Mkr1 2.43412 G
10.355

PRUBICESEETE RTES K N

/

SUSTREN T

Center 2.437 GHz
Res BW 430 kHz

Occupied Bandwidth
17.785 MHz

Transmit Freq Error -3.421 kHz
x dB Bandwidth 20.46 MHz

Utred bbbt

#VEBW 1.3 MHz

Total Power 22.3dBm

OBW Power 99.00 %
x dB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

AL O |D7:33:44 PMFeh 17, 2022

RL RF AC
Center Freq 2.437000000 GHz

437000000 GHz Radio Std: None Frequency

Trig: Free Run Avg|Hold: 1001100
#Atten: 40 dB

Ref Offset 2281 dB
Ref 30.00 dBm

1

P AR b

i
4

E
et bt ey

Center 2437 GHz
Res BW 430 kHz
Occupied Bandwidth
17.765 MHz
Transmit Freq Error 3.748 kHz
x dB Bandwidth 20.20 MHz

#/BW 1.3 MHz

Total Power

OBW Power 99.00 %
x dB -26.00dB

[gstatus

11N20MIMO_Antl_2462
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